4940.3 Rev-1

CS100

CS200

CS201

CS201-1

CS201-2

CS201-3

CS201-4

OBJECTIVE

The objective of these Minimum Design Standards is to
provide each living unit with a water-carried sewerage
system adequate to collect, treat and dispose of wastewater
in a manner which will not create nuisances or endanger the
public health or the environment.

GENERAL ACCEPTABILITY
LOCAL CODES AND REGULATIONS

The minimum standards set forth herein have been

established to accomplish certain basic HUD-FHA objectives

and shall not be construed as relieving developers or builders
of responsibility for compliance with local ordinances, codes
and regulations, including established requirements of the

U.S. Environmental Protection Agency or its delegated
[...]
Screening devices installed in a building where other
equipment or offices are located should be separated from
the rest of the building, provided with separate outside
entrances, and provided with a separate means of ventilation.

CS701-3 Spacing of Bars

CS701-3.1 Non-Mechanical Screens: Clear openings between bars
should be from one to six inches depending upon
downstream equipment requirements. Construction of bar
screens should be such that they can be conveniently raked.

CS701-3.2 Mechanical Screens: Clear openings for mechanically
cleaned screens may be as small as five-eights of an inch.

CS701-3.3 Velocities: For hand-raked bar screens the screen chamber
should be designed to provide an approach velocity of
approximately 2.0 feet per second at average rate of flow.
Maximum velocities during wet weather periods shall not
exceed 3.0 feet per second for mechanically cleaned screens.

Page 35

HUD-Washington, D.C.

4940.3 Rev-1

CS701-3.4 Invert: The screen channel invert shall be located 3" to 6"
below the invert of the incoming sewer.

CS701-3.5 Slope: Hand-cleaned screens, except those for emergency
use, shall be placed on a slope between 30 to 45 degrees
with the horizontal.

CS701-4 Channels

The channel preceding and following the screen shall be
filleted to prevent stranding and sedimentation of solids.

CS701-5 Safety Devices

CS701-5.1 Auxiliary Control: All mechanical units which are operated by
timing devices should be provided with auxiliary float controls



which will set the cleaning mechanism in operation at
predetermined high water marks. These auxiliary controls
should operate independent of the regular controls.

CS701-5.2 Electrical Fixtures and Controls: Electrical fixtures and
controls in enclosed places where gas may accumulate shall
comply with the American Insurance Association
specifications for hazardous conditions and the National
Electric Code for Class 1, Group D, Division 1 locations.

CS701-6 Screenings

Ample sanitary facilities must be provided for the removal,
handling, storage and disposal of screenings. Hand-cleaned
screening facilities should include an accessible platform from
which the operator may rake screenings easily and safely.
Suitable drainage facilities should be provided back to the
head of the plant both for the platform and for storage areas.
Removal of screenings and proper disposal in a sanitary
landfill is the preferred method of disposal.

Page 36

HUD-Washington, D.C.

4940.3 Rev-1

CS702 COMMINUTING DEVICES
CS702-1 Restrictions On Use

Comminuting devices may not be utilized in wastewater
treatment plants where primary clarifiers are not provided.
The use of comminuting devices is generally discouraged in
all wastewater treatment plants and pumping stations 1in
favor of screening devices. Where comminuting devices are
used, the following requirements must be met.

CS702-2 Channels

Design of approach channels should provide for gates or
similar devices to bypass the flow from any one or more
comminutors to a bypass channel with a bar screen. Drains
should be provided in each comminutor trap to allow for
dewatering.

CS702-3 Auxiliary Screens

Where mechanically operated screening devices or
shredding-screening devices are employed, auxiliary units
should be provided, such units being either of the mechanical
or hand-cleaned type and arranged in such a manner as to



provide for automatic diversion of the sewage flow should the
regular units fail.

CS703 GRIT CHAMBERS

Grit chambers are recommended for plants treating sewage

from sanitary sewers where the accumulation of grit is
anticipated. The Engineer®s report (DDR) should include full
Justification if grit chambers are not included in the design
for treatment plants greater than 50,000 gpd in size.

CS703-1 Location
It is recommended that grit chambers be located ahead of
pumps and comminuting devices. In such cases, coarse bar
Page 37

HUD-Washington, D.C.

4940.3 Rev-1

racks should be placed ahead of mechanically cleaned grit
chambers.

CS703-2 Number of Units

Duplicate hand-cleaned units or a single mechanically cleaned
unit with an automatic by-pass to a hand-cleaned unit shall

be provided. Mechanically cleaned grit chambers are
recommended for larger treatment plants. Single, hand-cleaned
channels with by-pass are acceptable for sewage

treatment plants serving small sanitary sewerage systems.
Treatment plants 50,000 gpd or smaller may omit grit
collection.

CS703-3 Design Factors

CS703-3.1 Inlet: Inlet turbulence shall be minimized.

CS703-3.2 Velocity and Detention: Channels should be designed to
provide controlled velocities to allow settlement of grit. The
detention period and velocities shall be based on the size of
particle to be removed.

CS703-3.3 Grit Washing: All chambers not providing positive velocity
control should include means for grit washing to further
separate organic and Inorganic materials.

CS703-3.4 Drain: Provisions should be made for draining each unit.

CS703-4 Grit Removal



CS703-5

Grit chambers located in deep pits should be provided with
facilities for hoisting grit to ground level, access by
stairway, adequate ventilation, and adequate lighting.

Grit Disposal

Suitable means for grit storage and disposal shall be
provided.

Page 38

HUD-Washington, D.C.

4940.3 Rev-1

CS704

CS704-1

CS704-1.1

CS704-1.2

CS704-2

CS704-2.1

CS704-2.2

CS704-2.3

CLARIFIERS
General Considerations

Mechanical Systems: All clarifiers shall have mechanical
mechanisms for sludge concentration and removal.
Non-mechanical settling tanks and Imhoff tanks shall not be
allowed.

Multiple Units: Multiple, parallel clarifiers shall be
provided for each clarification installation such that the
removal of any single parallel clarifier from service will

not result in a significant reduction in treatment efficiency,
overflows or equipment damage. However, single unit primary
clarifiers may be utilized for treatment plants less than 1 MGD
in capacity.

Design Characteristics

Inlets: Inlets shall be designed to dissipate the inlet
velocity, diffuse the flow equally across the entire cross
section of the clarifier to prevent shortcircuiting. Channels
should be designed to maintain a velocity of at least 1 foot
per second at 0.5 design flow. Corner pockets and dead ends
shall be eliminated and corner fillets or channeling used
where necessary. Provisions shall be made for elimination

or removal of floating materials in inlet structures having
submerged ports.

Scum Baffles: Scum baffles shall be provided ahead of outlet
weirs on all primary and final clarifiers.

Weirs: Overflow weirs shall be adjustable. On circular tanks
the weir should extend around the entire periphery of the
tank. Weir loadings shall not exceed 10,000 gallons per day
per linear foot for plants designed for average flows of 1.0



MGD or less. Weir loadings for plants designed for flows in
excess of 1.0 MGD shall not exceed 15,000 gallons per day
per linear foot.

Page 39

HUD-Washington, D.C.

4940.3 Rev-1

CS704-2.4 Submerged Surfaces: The tops of troughs, beams, and
similar construction features which are submerged shall have
a minimum slope of 1.4 vertical to 1 horizontal. The
underside of such features should have a slope of 1 to 1 to
prevent the accumulation of scum and septic solids.

CS704-2.5 Protection: All settling basins shall be adequately equipped
to provide easy access for maintenance and for protection to
operators. Such features shall include stairways, walkways,
handrails, and lighting.

CS704-2.6 Surface Settling Rates

Unless otherwise approved by the HUD-FHA engineer, the
following maximum surface settling rates shall be used:

A. Primary Clarifiers:

1. Surface settling rates for primary clarifiers shall
not exceed 800 gallons per day per square foot
for plants having a design flow of 1.0 M.G.D. or
less. Higher surface settling rates may be
permitted for larger plants.

2. The allowable estimate of BOD removal by
primary clarifiers treating normal sewage shall
not be greater than 35%. Allowable BOD
removal by sedimentation of industrial wastes
will be dependent upon the type of wastes
contributed.

B. Intermediate Clarifiers: Surface settling rates for
intermediate clarifiers should not exceed 600 gallons
per square foot per day based on the design flow rate.

C. Final Clarifiers: Surface settling rates for final
clarifiers shall not exceed 450 gallons per day per square
foot based on the design flow rate.

CS704-2.7  Scum Removal: Scum removal equipment shall be provided
ahead of the outlet weirs on all primary and final clarifiers.



Page 40

HUD-Washington, D.C.

4940.3 Rev-1

CS704-2.8

CS704-2.9

CS704-2.10

CS800

CS801

CS801-1

CS801-2

The design should provide for the scum to be collected in a
scum well for pumping to a digester or decanting unit.

Sludge Removal: Provision for continuous sludge removal

from clarifiers is recommended. Where sludge is removed

from a clarifier to a digester, a sludge well or other
appropriate device should be installed for viewing and
sampling the sludge. Each sludge hopper shall have an
individually valved sludge withdrawal line not less than 6™ in
diameter.

Depth: The side water depth for all clarifiers shall not be
less than 12 feet unless otherwise approved by the HUD-FHA
engineer.

Sludge Hoppers: Hoppers shall be accessible for
maintenance from the operating level. The minimum slope of
the side walls of sludge hoppers shall be 1.7 vertical to 1
horizontal.

SLUDGE DIGESTION AND DISPOSAL
GENERAL

Classification: Separate sludge digestion tanks will be
classified as either "aerobic or "anaerobic". Generally,
aerobic tanks shall be those providing for digestion,
supernatant separation and sludge concentration and storage
in tanks open to the atmosphere, with mechanical aeration
provided. Anaerobic tanks shall be those where the digestion
process is accomplished within an enclosed unit devoid of
oxygen.

Multiple Units: Multiple tanks are recommended for larger
sewage treatment plants. Where a single digestion tank is
used, it is desirable to have a lagoon or storage tank for
emergency use so that the tank may be taken out of service
without unduly interrupting plant operations.

Page 41

HUD-Washington, D.C.




4940.3 Rev-1

CS802 AEROBIC DIGESTION TANKS

CS802-1 Mixing and Air Requirements: Mechanical aeration shall be
provided in sufficient amount to keep the solids in
suspensions and to maintain a dissolved oxygen (DO) level of
2 mg/1 or more. A minimum mixing and oxygen requirement
of 30 cfm per 1,000 cubic feet of tank volume shall be
provided with the largest blower out of service.

CS802-2 Capacity

CS802-2.1 Volatile Solids Loading: Volatile solids loading rates shall
not exceed 100 pounds per day per 1,000 cubic feet of volume.

CS802-2.2 Solids Retention Time (SRT): Minimum SRT values shall be
provided, as follows:

Al 15 days for waste activated sludge.
B. 20 days for combined primary and waste activated
sludge.

Additional time should be considered where local conditions
dictate such as in cold weather climates.

CS802-2.3 Supernatant Removal: Aerobic digesters shall be provided
with supernatant removal facilities. Supernatant shall be
returned to the head of the plant.

CS803 ANAEROBIC DIGESTION TANKS

CS803-1 Depth: The proportion of depth to a diameter should be such
as to allow for the formation of two feet or greater of
supernatant liquor and also to maintain the minimum surface
area so as to minimize heat loss.

CS803-2 Maintenance Provisions: To facilitate emptying, cleaning,
and maintenance, the following features are desirable:

Page 42

HUD-Washington, D.C.

4940.3 Rev-1

CS803-2.1 Slope: The tank bottom should slope to drain toward the
withdrawal pipe at a minimum slope of 3 vertically to 12
horizontally.



CS803-2.2

CS803-3

CS803-3.1

CS803-3.2

Access Manholes: At least two access manholes should be
provided in the top of the gas dome. One opening should be
large enough to permit the use of mechanical equipment to
remove grit and sand.

Capacity

Solids Basis: Where the composition of the sewage and

solids production has been established, tank capacity shall be
computed from the volume and character of sludge to be
digested. Due allowance shall be provided for sludge storage
and supernatant holding.

Population Basis: Where solids production data are not
available, the unit capacities shown below shall be used for
plants treating domestic sewage. The below shown

capacities shall be increased for any industrial wastes iIn the
sewage. Additional capacity shall be provided where garbage
solids are to be digested. The capacities shown below apply
where digested sludge is dewatered on sand drying beds.

The below shown values may be reduced if the sludge is
dewatered mechanically. Required digester volumes should

be calculated on the basis of the digester bottom having
planes sloping thirty degrees from the horizontal upward from
the end of the withdrawal pipe unless sludge mixing

equipment is installed.

wwwwwwwwwwwwwwwwwwwwww

* GRAPHICS MATERIAL IN ORIGINAL DOCUMENT OMITTED *

wwwwwwwwwwwwwwwwwwwww

For small installations (population 5,000 or less)
consideration should be given to using the larger values. Unit
capacities required for separate unheated tanks shall be
increased in accordance with local climatic conditions.

Page 43

HUD-Washington, D.C.

4940.3 Rev-1

CS803-4

CS803-4.1

Anaerobic Tank Gas Collection, Piping and Appurtenances

General: All portions of the gas system including the space
above the tank liquor, storage facilities and piping shall be
so designed that under all normal operating conditions,
including sludge withdrawal, the gas, where any gas leakage
might occur, should be adequately ventilated.



CS803-4.2

CS803-4.3

CS803-4.4

CS803-4.5

CS803-4.6

CS803-4.7

CS803-4.8

Safety Equipment: All necessary safety facilities shall be
included where gas is produced. Pressure and vacuum relief
valves and flame traps together with automatic safety shut
off valves shall be provided. Water seal equipment shall not
be installed.

Digester Gas Piping and Condensate: Gas piping shall be of
adequate diameter and shall slope to condensation traps at
low points. The use of float controlled condensate traps is
not permitted.

Digester Gas Utilization Equipment: Gas burning boilers,
engines, and other equipment shall be located at ground level
and in well ventilated rooms. Gas lines to these units shall
be provided with suitable flame traps.

Electrical Fixtures: Electrical fixtures in enclosed places
where digester gas may accumulate shall comply with the
American Insurance Association specifications for hazardous
conditions and the NEC for Class 1, Group D, Division 1
locations.

Waste Gas: All waste gas shall be burned or otherwise
beneficially used. Waste gas burners shall be located at least
25 feet away from any plant structure if placed at ground
level, or located at roof level if sufficiently removed from
the digester tanks.

Ventilation: All underground enclosures connecting with
digestion tanks or containing sludge or digester gas piping or
equipment shall be provided with forced ventilation.

Meter: A gas meter with by-pass shall be provided.

Page 44

HUD-Washington, D.C.

4940.3 Rev-1

CS803-4.9

CS803-5

CS803-5.1

Sludge Inlets: Provision should be made for the recirculation
of sludge. One inlet should discharge above the liquid level
and be located at approximately the center of the tank unless
mechanical scum breakers are employed. The raw sludge

inlet line should discharge at a point at least equal to the
radius of the tank from the supernatant drawoffs.

Digestion Tank Heating
Insulation: Wherever possible digestion tanks should be

constructed above the ground-water level and should be
suitably insulated by earth embankments or by other means.



CS803-5.2

CS803-5.3

CS803-5.4

Heating Facilities: |If heat exchangers are used, hot water
coils shall be at least two inches iIn diameter, and the coils
[...]
loadings may be acceptable, where adequate supporting data
substantiating the adequacy of the design is furnished. Such
data shall have been included in the engineer®s report (DDR).

CS902-5.3 Dimensions: Dimensions and proportions of each
independent unit shall be such as to maintain effective
mixture and utilization of air, to prevent unaerated sections
and noticeable channeling, and to prevent deposition of
solids. Ordinarily, aeration basin mixed liquor depths will be
not less than ten nor more than fifteen feet.

Page 53

HUD-Washington, D.C.

4940.3 Rev-1




CS902-5.4

Inlets and Outlets

A Controls: Inlets and outlets for each aeration tank unit
shall be suitably equipped with valves, gates,
adjustable weirs or other devices to permit controlling
the flow to any unit and to maintain a reasonably
constant water level. The hydraulic properties of the
system shall be such as to permit the maximum
instantaneous hydraulic load to be carried with any
single unit out of service.

B. Ports: The velocity through ports or other inlets shall
be as low as practicable to prevent hydraulic short
circuiting.

C. Channels: Channels and pipes carrying liquids with
solids in suspension shall be designed to maintain
self-cleansing velocities or shall be agitated to keep
such solids in suspension at all rates of flow within the
design limits.

CS902-6 Measuring Devices
Devices for indicating rates of flow of return-sludge shall be
installed. These devices shall also totalize and record as
well as indicate flows.
CS901-7 Air Supply
CS902-7.1  Application: The design shall provide for the introduction of
air in sufficient volume and in such manner as to:
A Maintain at least two ppm of dissolved oxygen under
all conditions of loading in all parts of the aeration
tanks except immediately beyond the inlets.
B. Maintain sufficient velocity of movement or turbulence
to bring sludge particles into intimate contact with all
portions of the sewage.
Page 54
HUD-Washington, D.C.
4940.3 Rev-1
C. Prevent deposition of solids in any part of the aeration
basin.
CS902-7.2  Air Diffusion and Piping Capacity: The air diffusion and

piping system shall be designed as to be capable of delivering
150% of normal air requirements. Normal air requirements



CS902-7.3

CS902-7.4

CS902-7.5

CS902-8

CS902-8.1

shall not be less than 1500 cubic feet per pound of applied
primary effluent BOD per day for conventional, step aeration
and contact stabilization processes, nor less than 2000 cubic
feet per pound for extended aeration.

Blowers: Nominal blower capacity shall be provided to

deliver air equal to the aeration basin requirements plus
whatever ailr may be required to supply channels, sludge

pumps, or other air-use demands. Blowers shall be provided

in multiple units so arranged and in such capacities as will
meet the maximum air demand with the single largest unit

out of service. The design should provide for variation in the
volume of air to be delivered, In at least three steps, and, as
near as practicable, following the load demand of the plant.

Air Cleaners: Air filters shall be provided on all blower
intake pipes.

Sound Attenuation Measures: All compressors or blowers

shall be provided with sound attenuation measures. Such
compressors or blowers shall be located away from

residential construction in a sound attenuating structure such
as a concrete block walled area (47-6" high with cores filled)
or building.

Air Diffusers

Removal of Diffusers: Aeration diffusers or other equipment
used for introduction of air to mixed liquor shall preferably
be so designed as to permit removal for inspection, maintenance
and replacement without necessity for dewatering the tank.

In installations having one aeration unit, such provision shall
be mandatory.

Page 55

HUD-Washington, D.C.

4940.3 Rev-1

CS902-8.2

CS902-9

CS902-9.1

Air Control Valves: Individual assembly units of diffusers
shall be equipped with control valves preferably with
indicator markings for throttling and for complete shutoff.
Diffusers in any single assembly shall have a substantially
uniform pressure loss.

Mechanical Aerators

Other Aeration Facilities: Where designs provide mechanical
apparatus other than, or supplementary to, compressed air as
a means of flocculating; oxidizing and aerating the mixed
liquor, the same objectives as specified under "Air Supply"



CS902-9.2

CS902-10

CS902-11

CS902-11.1

CS902-11.2

CS902-11.3

(CS902-7) shall be provided for. Such devices shall maintain
these objectives when operating under all load conditions.

Spare Mechanism: A uninstalled spare aeration mechanism
shall be furnished for single unit installations.

Drains

Aeration tank drains shall be provided for all units. Such
drainage shall be discharged to the head of the plant.

Sludge Handling Equipment

Pump Capacities: For installations proposing to treat sewage
of normal characteristics, return activated sludge pumps shall
be provided with variable combined capacity ranging from

10% to 100% of the design flow. In addition, a standby unit
equal i1n capacity to the largest single pump shall be provided.

Installation Detail: A positive head should be provided on the
pump suctions. Pumps should have at least a three inch and
preferably a four inch suction and discharge. Piping shall not
be less than four inches in diameter.

Waste Sludge Facilities: Waste Sludge control equipment
and piping should be designed for an adjustable capacity of
0-500% of the design waste sludge volume. Devices for
indicating rate of waste sludge discharge shall be provided.

Page 56

HUD-Washington, D.C.

4940.3 Rev-1

CS902-11.4

CS902-11.5

CS903

CS903-1

Indicating, recording, and totalizing devices are desirable and
should be included.

Return Sludge Facilities: Suitable devices for readily
observing, sampling, controlling, and apportioning return
activated sludge shall be provided.

Disposal of Waste Sludge: Waste activated sludge may be
returned either to the primary tanks, thickening tanks,
digestion tanks or other sludge handling units.
FILTRATION

Use

Slow sand Ffilters shall be provided following all waste
stabilization ponds when necessary to meet required water



CS903-2

CS903-3

CS903-4

CS903-4.1

CS903-4.2

quality objectives. The use of subsurface or covered sand
filters is not recommended. The use of filters for raw or
settled sewage is not allowed.

Filter Loading: Filter loading shall not exceed 10 gpd/sq.ft.

Number of Units: Two or more filter units shall be provided
for all installations.

Media

Gravel Base: Clean graded gravel, preferably placed in a
least three layers, should be placed around the underdrains
and to a depth of at least six inches over the top of the
underdrains. Suggested gradings for the three layers
bottom-to-top are 1-1/2" to 3/4", 3/4" to 1/4", and 1/4" to
1/8".

Sand: At least 24 inches of clean sand should be provided.

For open filters dosed by flooding, the effective size shall be
0.3 to 0.6 mm; for Filters dosed by rotary distributors, the
effective size shall be 0.4 to 1.0 mm. The uniformity
coefficient shall not be greater than 3.5.

Page 57

HUD-Washington, D.C.

4940.3 Rev-1

CS903-5

CS903-5.1

CS903-5.2

CS903-5.3

CS903-5.4

CS903-6

CS903-6.1

Dosing

Duplicate Units: Two or more dosing siphons (or dosing
pumps) shall be provided.

Volume: The dosing tank volume shall be such that any filter
bed will be covered to a depth of 2 to 4 inches by each dose.

Siphons or Pumps: Siphons or pumps shall have a discharge
capacity at minimum head at least 100% in excess of the
maximum rate of inflow to the dosing tank and at average
head, at least 90 gallons per minute per 1000 square feet of
filter area.

Discharge Lines: The discharge lines to the beds shall have
sufficient capacity to permit the full rated discharge of the
siphons or pumps.

Distribution

Arrangement: Troughs or piping may be used for distribution
of the treated sewage over the filter surface and should be



CS903-6.2

CS903-6.3

CS903-7

CS903-8

so located that the maximum lateral travel is not more than
20 feet.

Splash Slabs: Splash slabs shall be provided at each point of
discharge.

Drain: A drain opening from troughs or discharge piping shall
be provided.

Underdrains

Perforated PVC or vitrified clay underdrains may be used.
The underdrains should be sloped to the outlet and spaced
not to exceed 10 feet centers.

Earth Base

The earth base of the filters should be sloped to the trenches
in which the underdrains are laid. Sand filters in highly

Page 58

HUD-Washington, D.C.

4940.3 Rev-1

CS1000

CS1001

CS1002

CS1002-1

CS1002-2

permeable soils shall have clay or plastic liners installed to
prevent excessive infiltration into the groundwater system.

DISINFECTION
GENERAL

Disinfection of the effluent shall be provided where required
by the U.S. Environmental Protection Agency or their
delegated regulatory agency. The use of chlorine gas or
hypochlorites shall be utilized if other methods of
disinfection such as ultra violet light (UV) or ozonation are
not feasible. Whichever method is selected, consideration
should be given to back-up or redundant equipment.

ULTRAVIOLET LIGHT (UV)

Applicability: The use of UV disinfection systems are
desirable since no chemical residuals remain as by-products
of the disinfection process. UV systems may be utilized only
when effluent clarity is sufficient to allow adequate light
penetration. UV systems are typically limited to wastewater
treatment systems which utilize sand Filtration.

Design Criteria: The values for design parameters will vary
between manufacturers. However, all designs should



account for the following factors:

A Reduction of UV transmissivity with increasing
turbidity.

B. Decline of UV output of lamps with time.

C. Increased flow rate results iIn decreased UV contact
time.

D. Level of Total Suspended Solids.

E. Effluent Limits.

Page 59

HUD-Washington, D.C.

4940.3 Rev-1

CS1002-3

CS1003

CS1003-1

CS1003-2

CS1003-3

CS1004

CS1004-1

CS1004-2

Duplicate Systems: Duplicate systems shall provide standby
capacity of 100%.

OZONATION

Applicability: Ozone may be produced from either air or
oxygen gas sources. Ozonation devices shall be
automatically controlled to adjust ozone production to meet
demand.

Design Criteria: The values for design parameters will vary
between manufacturers. However, all designs should
account for the following factors:

A. Flow rate.
B. Nature and concentration of influent contaminants.
C. Ozone contact time.

D. Effluent limits.

Duplicate Systems: Duplicate systems shall provide standby
capacity of 100%.

CHLORINATION

Equipment: The use of equipment designed to feed chlorine
gas in solution is recommended.

Housing: The chlorinator building or room shall have ample
forced air ventilation with heating facilities. |If gas



CS1004-3

chlorination equipment and chlorine containers are to be
placed in a building used for other purposes, a gas-tight
partition should separate the chlorine room from any other
portion of the building. Doors should open only to the
outside of the building.

Capacity of Chlorinator: Chlorinator capacities required will
vary depending on the use and point of application of the

Page 60

HUD-Washington, D.C.

4940.3 Rev-1

CS1004-4

CS1005

CS1005-1

CS1100

CS1101

chlorine. For disinfection, the capacity should be adequate
to produce a residual of 5.0 ppm in the final effluent.

Contract Period: After thorough mixing, a minimum contact
period of not less than 30 minutes at average daily flow or
maximum rate of pumpage shall be provided for disinfection.
The chlorine contact tank should be constructed to reduce
short circuiting of flow.

DECHLORINATION

To achieve the required chlorine reduction, the preferred
method of dechlorination is aeration. If effluent aeration is
not feasible, dechlorination equipment and chemicals may be
required. Chemical addition of sulfur dioxide, sodium
metabisulfite or other acceptable reducing agent or activated
carbon may be used.

A final chlorine residual of 0.1 mg/l or less in the treatment
plant effluent must be achieved.

WASTE STABILIZATION PONDS

EXHIBITS

All of the exhibits required for the various states of
processing as described in "Submission of Exhibits" shall be
submitted when applicable. In addition the following exhibits
will be required during the Preliminary Planning Stage:

Al The results of at least 3 soil borings per acre of basin
floor area.

B. A detailed discussion of the soils where the basin floor
will be constructed and of the embankment materials.

C. The soil borings are required to determine if the soil is



sufficiently impermeable to preclude excessive liquid
loss by percolation and is suitable for embankment
construction. Soil borings should extend to a depth of

Page 61

HUD-Washington, D.C.

4940.3 Rev-1

CS1102

CS1102-1

CS1102-2

CS1103

CS1103-1

at least one foot below the proposed finish basin floor
elevation and samples should also be taken where
significant soil changes are noted. Soil samples should
be analyzed and the soil groups reported in accordance
with the Unified Soil Classification System. Additional
soil borings should be made where the original boring
data indicates that the suitability of the soil is
questionable. Should existing soils be incapable of
reducing percolation rates to 1/8-inch per day or less,
membrane liners or off-site clay must be used.

AREA REQUIRED
Clear Area

The site should be large enough to maintain a clear
unobstructed, undeveloped area that will extend a minimum
distance of 300 feet in all directions from the nearest edge
of the basin embankments. Consideration should be given to
any proposed basin expansion or the future addition of cells
when laying out this distance.

Expansion Possibilities

The site should include sufficient area for expansion of the
original pond basin or for the construction of additional cells
where the complete treatment facilities are to be built in
stages or where land is available for future development.

LOCATION
Distance from Habitation

The site selected should be suitable for sewage stabilization
basin operation without adversely affecting existing or
proposed residential properties from an aesthetic standpoint
or by reason of possible odors.

Page 62



HUD-Washington, D.C.

4940.3 Rev-1

CS1103-2

CS1104

CS1104-1

CS1104-2

Prevailing Winds

Wherever practical, stabilization basins should be located so
that the local prevailing wind will direct sewage odors away
from residential developments.

The design should provide a water surface elevation that will
utilize the maximum wind action for mixing and dispersing
the sewage solids from the inlet toward the basin periphery.

BASIS OF DESIGN
Surface Area and Loadings

The maximum stabilization basin loading should be
approximately 50 properties per acre of liquid surface. The
average loading should be approximately 35 properties per
acre of liquid surface.

Note: Ideal climate conditions in some sections of the
nation may be conductive to higher loadings than
50 properties per acre. In these cases the higher
loadings may be justified if experience has
shown that satisfactory treatment has been
demonstrated with existing stabilization basin
installations. Care should be exercised iIn
determining if the higher loadings should be
used. The HUD-FHA field environmental
engineer should be consulted in this matter.

Industrial Wastes

Where commercial or industrial wastewater is to be

combined with residential sewage, the maximum of 50
residencies per acre of liquid surface in the stabilization
basin should be decreased according to the strength of the
commercial or industrial wastes. To arrive at the maximum
loading under these circumstances, the strength (BOD) of the
commercial or industrial sewage can be determined, or
estimated if necessary, and converted to the equivalent
number of residences using a minimum of 4 persons per

Page 63

HUD-Washington, D.C.

4940.3 Rev-1